L
faccal sludge management alliance PUBLISHING

Co-freatment of
Septage and Faecal
Sludge in Sewage
Treatment Facilities

DORAI NARAYANA

A valuable
guide for engineers,
decision makers
and technical
practitioners

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf
bv auest



bbbbbbb

Co-Treatment of
Septage and Fecal
Sludge in Sewage
Treatment Facilities

om http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf



bDownloaded from http://iwaponline.com/ebooks/book-pdf/671139/wio9781789061277 .pdf
v quest



Co-Treatment of
Septage and Fecal
Sludge in Sewage
Treatment Facilities

A Guide for Planners and
Implementers

Dorai Narayana

PUBLISHING

aaaaa
[...]
recommendations for preliminary design. SANDEC Report No. 5/98. Second
Edition. Swiss Federal Institute for Environmental Science and Technology
(EAWAG) and Water Research Institute (WRI), Accra/Ghana.

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf
bv auest



32

Co-Treatment of Septage and Fecal Sludge

8 PLANNING FOR CO-TREATMENT

When planning for co-treatment (Figure 5), the following
information/data should be available for assessment of
technical viability. In the absence of reliable data, appropriate
conservative figures may be estimated or adopted from
literature for planning purposes.

(@)

(b)

(©)

the
pro

characteristics of the STP where co-treatment is being
posed

size of STP: should be sufficient to mitigate shock
loadings from tanker discharge volumes, or
alternatively, justifiable to allow investment on
reception facility, screening/grit removal, blending/
mixing and possibly solids/liquid separation

spare capacity, expected to be available for planning
period to accommodate the sludge to be co-treated
Key process design parameters, including sizing,
retention times, surface overflow rates, oxygen
supply, mixed liquor wvolatile suspended solids
(MLVSS), food to microorganism ratio, sludge age,
equipment ratings and STP sludge handling capacity
Regulated effluent standards (BOD, COD, SS, N, P,
coliforms, others)

Current STP effluent performance (BOD, COD, SS,
N, P, coliforms, others). The STP should be meeting
the effluent standards.

Characteristics and future prospect of the catchment of

the

STP

Current sewage flows (daily, peak)

Projection of sewage flows over planning period
Characteristics of sewage and expected changes in
planning period

Characteristics and future prospect of the sludge
catchment for sludge to be co-treated at the STP

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf

bv auest



33

Co-Treatment of Septage and Fecal Sludge

Fulpeo] JualINU «
juawaJlinbas uadixo «
Suipeo| s1uesio «
Suipeo) spijos «

PO

afemas yum
pajean-o0o pinbry .

“Juswieal}-09 Joj buiuueld G ainbi4

sa8pn|s Jan1am

10 a8eydas 1oy
1ayuny pasajemap
ued spjjos

ay} yym uoijesedas
pinbi| /spijos

JU3U0D spijos

Y81y yum ‘syd

wouy a8pn|s Joj
Suuajemap palp .

28pnjs ysayy

1NINIVYIHL-0D

10j UDIIESI|IGEIS .

INIWILYIHLITHd

uonesijenbas
Bupxiw /Buipua|qe
|eAOwWS) YT
Suluaausse

:sdajs Aseuiwjald

pouad
Buuueyd vy pajaadxa salueyd
pue aBpn|s Jo SINSLIIRIBYD «
adpnjs jo aunos «

wopalosd pue pajeasy
aq o} alpn|s parewnsa «

juawyoles adpnjs

jo 1oadsoud ainjny
pUE S1ISIIaJORIBYD «
S3SUSIIRIBYD PUB SMOJ)

$53004d
AYYNINIIYd

juawiean
adpnis Joj a|qelns
d15 jo uoleao

alemas BUMIN) PUE JUALNT « }M_Uﬁﬂmu

Juawyed d1S pasijianun

4o 1radsosd ainyny jueayiudis

PuE SDIjSIIR)IEIEYD . swaishs

aauewsopad 4§ Juaund pue 3115-uo Suisn

spiepuels Juan|ye pajeindal « 4 ¥

sizjawesed uBisap ssasoud « siayio co_um__..n_cn_

Buipeo| waund « papauuod

Ayedes o % |el1juejsqns

sonsialeiey) d1S. dls adue
NOILYIWHO4NI 1VILN3ILOd
JISY8 H3HLYD 3IVNIVAI

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf

bv auest



34 Co-Treatment of Septage and Fecal Sludge

* Total estimated sludge to be treated (annual, daily,
hourly)

* Projection of sludge flows over planning period

* Source of sludge (pits, septic tanks, containment vaults,
community toilets, etc) with respective quantities

* Characteristics of sludge and projected changes
expected in planning period

Estimated default values of solids, BOD, COD and
fractionalisation values (considering local conditions) may be
used for planning purposes. However, wherever possible,
these should be sampled and actual characterisation done
from time to time to get more reliable local values. Ratios of
key parameters such as BOD/COD, TS/VSS, indicators of
biodegradability, settleability and ammonia will be useful
indicators to understand the nature of the sludge.

Preliminary steps such as screening, grit removal and
blending/mixing, and where possible, solids/liquid separation,
and balancing tanks to blend the sludge and equalise it, by
mixing into the sewage to avoid shock loads, should be
provided as appropriate.

This will enable a large portion of the garbage, grit, organic solids
(and its BOD/CQOD) to be removed, bringing the FS characteristics
closer to those of sewage, and therefore more manageable through
co-treatment. Operational problems such as high garbage/grit/
solids accumulation in preliminary/primary stages of the STP
(and even sewers and pump stations) can then be avoided.

Where the incoming sludge is predominantly fresh, a
stabilisation step may be appropriate before solid liquid
separation or as part of solids/liquid separation.

Where the sludge is from pits, and has high solids content,
direct dewatering could be done and the liquid co-treated.

Septage or wetter sludges may be subjected to solids/liquid
separation with the solids part dewatered further, and the liquid
part co-treated.

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf

bv auest



Co-Treatment of Septage and Fecal Sludge 35

Solid-liquid separation or dewatering will greatly reduce
solids, and a large part of the particulate organics. From the
solid liquid separation or dewatering step mass balance, the
remaining organics in the liquid can be assessed.

STPs hosting co-treatment are likely to be mechanised plants
utilising aerobic processes. Common systems would be
activated-sludge based. The stages may include primary solids
settlement, followed by an aerobic reactor to biologically
stabilise organics, including possibly staged removal of
nutrients. Final clarification processes will remove most of the
solids, producing effluent with low levels of solids and
organics. A disinfection step may be incorporated to remove
pathogens, and other polishing steps may be included too.

Other common sewage treatment systems are pond systems,
SBRs (sequential batch reactors), which is a variation of the
activated sludge system, but operating on a batch basis, and
UASBSs (upflow anaerobic sludge blanket reactors).

The main part of the following guide refers to co-treatment
in an activated sludge STP. Co-treatment considerations for
other systems such as ponds, SBRs and UASBs are briefly
discussed subsequently.

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf

bv auest



36 Co-Treatment of Septage and Fecal Sludge
9 PRELIMINARY PROCESSES

Besides screening, grit removal and blending/balancing, some of
the other preliminary processes that may be required before the
co-treatment of the sludge are stabilisation and solids/liquid
separation, as described in the next two sections.

9.1 Stabilisation

Stabilisation is often required for sludge sourced from simple
containments, such as public or community toilet containments,
which are emptied at very frequent intervals and where the
sludge is fresh. Typical characteristics of fresh sludge are
shown in Table 4.

This type of sludge needs to be stabilised before subsequent
co-treatment. Available methods of stabilisation of sludge are
lime stabilisation, aerobic digestion and anaerobic digestion.
Tayler (2018) recommends anaerobic digestion, considering
low energy requirements and also effectiveness. Small-scale
biodigesters are suggested, due to their simplicity and because
they do not need a power supply. These are most effective for
sludges with high solids content and biodegradable solids. The
design should facilitate mixing of the contents. This step will
stabilise the bulk of biodegradable material, while also helping
to blend and homogenise the sludge. Digested sludge will also

Table 4 Characteristics of fresh sludge.

Parameter Range

COD >20,000 mg/I
COD:BOD ratio less than 5:1
Ammonia >2,000 mg/I
SS >15,000 mg/I

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf
bv auest



Co-Treatment of Septage and Fecal Sludge 37

have better settleability and dewaterability. The BOD reduction
varies according to the input sludge characteristics and the
digester design. In the absence of data, for predominantly fresh
sludge, digestion may be assumed to reduce at least 30—40% of
BOD. Further details and design considerations of digestion are
available in Tayler (2018).

9.2 Solids/liquid separation

Stabilised sludge sourced predominantly from septic tanks,
pits or other containments will have good settling/dewatering
characteristics. Such sludges are likely to have large proportion
of non-biodegradable COD, which is mostly particulate and
settleable. This makes solid/liquid separation a desirable first
step for such sludges. Depending on the type of process
adopted, a large portion of the solids and the BOD will be
removed in this step.

Table 5 shows indicative reduction of solids and BOD in the
solids/liquid separation stage.

The supernatant will need to be biologically stabilised in
the aeration reactor with the sewage, and the solids settled out.
The thickened sludge may be dewatered and further treated
before disposal/reuse. Tayler (2018) has more information on
solids/liquid separation and solids dewatering.

Table 5 Indicative reduction of solids and BOD in the solids/liquid
separation stage. Source: Data from Tayler (2018).

% TSS Reduction % BOD Reduction
Drying beds 95 70-90
Anaerobic ponds 80 60
Belt press 95 90
Gravity thickening 30-60 30-50

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf

bv auest



38 Co-Treatment of Septage and Fecal Sludge

BOX 8 MASS BALANCE

The diagram below shows a typical mass balance diagram,
assuming sludge volume of 18,250 m®/year (60.83 m®/day
based on 300 days operation per year), sludge SS at 10,000
mg/l, gravity thickening with 50% TSS reduction to 5% solids
content. Note that 50% solids removal refers to the solids loading
in kilograms and not to the concentration in mg/I.

See Excel sheet 1 for example of mass flow for solids/liquid

separation.
Inlet
60.83 m¥/d
10,000 mg/I (1%)
608 kg/d l'
Gravity thickener
Thickened  mm o
Sludge (50% removal)
6.08 m3/d
50,000 mg/I (5%)
304 kg/d

54.75 m3/d
5,555 mg/l (0.56%)
304 kg/d

bDownloaded from http://iwaponline.com/ebooks/book-pdf/671139/wio9781789061277 .pdf
v quest



Co-Treatment of Septage and Fecal Sludge 39

9.3 Solids/liquid separation in primary

settling tank

In the cases where the STP incorporates primary settlement, the
solids/liquid separation may be performed in the same tank.
This should be done with caution, especially for old facilities.
Hydraulic impact during peak flows, and additional solids
loading impact should be checked.

Sewage flows vary over the day, with peak flows in the
morning and evening. Peak factors are generally lower for
larger STPs, since the flow travels for a longer period along
sewer pipelines before reaching the treatment facility, and is
therefore more balanced.

If no equalisation is provided, the morning peak will generally
coincide with the hours when sludge is delivered to the facility,
when the flow would be the combination of the hourly sewage
peak with the sludge flow. The flow patterns of the sewage,
sludge and combined flow are likely to look as shown in Figure 6.

As we can see, the critical period is when the morning peak
sewage flow coincides with the sludge flow. Surface overflow
rate in the primary clarifier should be checked on the hourly

Hourly flow

/
\ / ~ Sewage flow m*/hr
~ Septage flow m*/hr

\, F i
\ / Total flow m*/hr
~ o

Time

Figure 6 Hourly flow pattern with co-treatment.

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf

bv auest



40 Co-Treatment of Septage and Fecal Sludge

peak flow of the combined sewage and sludge flow. Usually at
low percentage of sludge addition this should not impact
greatly. Moreover, septage and pit sludge usually have good
settling properties. However, if there is large percentage of fresh
sludge, settleability could be a problem.

Recommended good practice in co-treatment is to ensure that
the host STP has sufficient spare capacity, and this ensures the
design surface overflow rates are unlikely to be exceeded at low
percentages of sludge co-treatment.

BOX 9 HOURLY HYDRAULIC LOAD IN PRIMARY
SETTLING TANK

Combined hydraulic load Q; = Qy + Qs
where:

Q; = total flow;
Q. = peak sewage flow;
Qs = septage flow;

Assuming an STP of 10,000 m®/day design flow, which is
currently 50% utilised:

Current sewage flow Q,, = 10,000 x 50% x 365
= 1,825,000 m?/year

If 1% of this flow is added as sludge:

Qs = 1,825,000 x 0.01 = 18,250 m®/year

Hourly sludge volume is calculated considering 300 working
days per year and 8 working hours per day for sludge tanker
reception:

18,250 3
Hourly sludge flow: Qs = 300 <8~ 7.6 m>/hr
Peak sewage flow is calculated using the modified Babbitt

formula:

p O
Peak flow factor = 4.7 x <m)

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf

bv auest



Co-Treatment of Septage and Fecal Sludge 41

where P is the population equivalent, in this case: (10,000/135
x 0.8) = 92,600 people

92,600\ "
Peak flow factor = 4.7 x ( 1,000 ) = 2.86

Design peak flow = 2.86 x 10,000/24 = 1190 m®/hr

Current peak flow = 2.86 x 5,000/24 = 595mq/hr

(Peak flow factor is calculated on total design population, but
current peak flow is based on 50% loading as assumed.)

Total combined peak flow for co-treatment condition

=595 +7.6 = 603m°/hr

Theincrease is (603 — 1,190)/1190 = 49%.

Note: The percentage is over the design peak flow. Hydraulic
overloading is usually not an issue at low percentages of sludge
addition, and where there is sufficient spare unutilised
STP capacity.

See Excel sheet 2.

Percentage increase in primary sludge
(hourly)

300% Sludge T55
30,000 mg/l

250%
200%
150%

100% Sludge TS5
10,000 mg/l
50%
Sludge TS5
= 4000 mg/l

R

-50%

-100%
Percentage sludge added

Figure 7 Percentage increase in primary sludge (hourly).

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf
bv auest



42 Co-Treatment of Septage and Fecal Sludge

There will also be more sludge produced, which will need to
be pumped and handled.

The graph in Figure 7 shows the percentage increase in hourly
primary sludge for various incoming sludge TSS and percentage
sludge addition. This is for an STP with 50% unutilised capacity.

The increase of solids removed will be very high for higher
sludge concentrations and for higher percentage sludge added.
STPs with lower unutilised capacity will also be seriously
impacted. Sludge handling equipment and primary sludge
treatment facilities will need to checked and upgraded/expanded
accordingly.

BOX 10 INCREASE IN PRIMARY SETTLING
TANK SLUDGE

According to Metcalf & Eddy (1991), primary settling tanks can
remove 50-70% of suspended solids. Assuming a 50% solids
removal, at peak flow conditions:

Solids removed under design conditions: = 50% of (Qy Cy)
where:

Q. = design peak hourly sewage flow (1190 m®/hr, see Box 9);
C = concentration of TSS in the sewage (300 mg/I);

Solids removed = 50% of (1,190 x 300)/1,000 kg
= 178.5kg/hr
Solids removed under co-treatment conditions:

= 50% of (QWCW i QSCS)
where:

Q. = current peak hourly sewage flow (595 m®/hr, see Box 9);
Q, = sludge flow (7.6 m®/hr);
C,, = concentration of TSS in the sewage (300 mg/I);
Cs = TSS concentration in the liquid fraction of sludge
(10,000 mg/1)

Downloaded from http://iwaponline.com/ebooks/book-pdf/671139/wic9781789061277 .pdf
bv auest



Co-Treatment of Septage and Fecal Sludge 43

Solids removed = 50% of (595 x 300 + 7.6
% 10,000)/1,000 kg
=127.3kg/hr

This is less than the design solids by 29%. For higher sludge
concentrations and for higher percentage sludge added, the
increase of solids removed will be drastically higher. For STPs
with lower unutilised capacity, the increase of solids will be
greater as well. Sludge handling equipment and primary sludge